
SVARTPILEN 401 2024 <2024><CN><F1387X5>
FRONT WHEEL

64094

Pos Part Number Description Additional Text Quantity

1 A61509001044C1 Front Wheel Assembly HQV 401 1.00

2 J780003955000 seal oil 2.00

3 J410003001300 BEARING 30X55X13 2.00

4 J710005520000 INTERNAL CIRCLIP 1.00

5 94509011000 SPACER 1.00

6 28510072100 Spoke nipple M5x0.8 36.00

7 A61709071000 SPOKE 36.00

8 A61709060000 DISC BRAKE DIA 320 1.00

9 90110062000 SPECIAL SCREW M8X25 SELF LOCK. 6.00

10 94542020000 Sensor wheel, front 1.00

11 J900000500800 BOLT SOCKET M5X0.8 5.00

12 94509082000 BOLT FLANGED M24X1.5 1.00

13 94509012000 COLLAR 2.00

14 93009081100 AXLE FRONT MY17 1.00

15 28109073000 Tube protector front 1.00

16 A61709013000 SUPPORT SPACER 1.00


